SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 2 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec )

Spectrum
Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Swesp Ref Level 0.00 dém  Offset 5.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALim Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 942,07 1465 MHz -52.76 dBm -39.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 936,25437 MHz -52.51 dBm -39.51 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.82 dBm -39.82 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63409 GHz -52.95 dém -39.95 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.47727 GHz -51.47 dém -38.47 d& 1.820 GHz 3.000 GHz 1.000 MHz 2.53306 GHz -51.43 dém -38.43 dB
3.000 GHz 9.000 GHz 1.000 MHz ©6.90842 GHz -47.37 dem -34.37 d& 3.000 GHz 9.000 GHz 1.000 MHz 6.89793 GHz -47.53 dBém -34.58 d&
9.000 GHz 12.000 GHz 1.000 MHz 12.12436 GHz -46.60 dem -32.60 de 9.000 GHz 13.000 GHz 1.000 MHz 12.12686 GHz -46.49 deém -33.42 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.65735 GHz -41.80 dBm -28.80 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.68189 GHz -42.01 dBm -29.01 dB
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dBém  Offset 5.40 dB Mode &uto Sweep
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 992.97101 MHz -52.53 dBm -39.53 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.63241 GHz -52.98 dBm -39.96 d&
1.920 GHz 3,000 GHz 1.000 MHz 2.96239 GHz -51.47 dém -38.47 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.99692 GHz -47,25 dém -34.25 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.10036 GHz -46.46 dBm -32.46 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.69239 GHz -41.97 dBm -28.97 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 2 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec ) L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit $heck
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALim Range Low Range Up RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -52.56 dBm -39.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 912.01640 MHz -52.54 dBm -30.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.8376% GHz -44.03 dBm -31.03 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75373 GHz -52.97 dém -39.97 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.47260 GHz -51.53 dBm -38.53 d8 1.920 GHz 3.000 GHz 1.000 MHz 2.62303 GHz -51.43 dBm -38.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.02342 GHz -47.48 dBm -34.48 dB 3.000 GHz 9.000 GHz 1.000 MHz £.92802 GHz -47.23 dBm -34.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10786 GHz -46.63 dém -33.63 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.11986 GHz -46.70 dém -33.70 d&
13.000 GHz 19.500 GHz 1.000 MHz 17.66135 GHz -41.88 dBm -28.88 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.66339 GHz -41.96 dBm -28.96 dB
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Highest Channel / QPSK
Spectrum ||:|:|1
Ref Level 0.00 dém Offset 5.40 dB Mode auto Sweep
SGL Count 100/100
®1 AvgPwr
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-80 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -52.45 dBm -39.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -53.01 dBm -40.01 dB
1,920 GHz 3.000 GHz 1,000 MHz 2,50175 GHz -51.40 dBm -38.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94142 GHz -47.43 dBem -34.43 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.09436 GHz -46.54 dBm -33.54 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.67039 GHz -41.72 dBm -28.72 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec )

Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 5.40 d2 Mode Auto Sweep
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALim Range Low Range Up RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -52.58 dBm -39.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 999,27286 MHz -52.52 dém -30.52 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.46 dBm -39.46 dg 1.000 GHz 1.840 GHz 1.000 MHz 1.60933 GHz -53.01 dam -40.01 dg
1.920 GHz 3.000 GHz 1.000 MHz 2.60683 GHz -51.62 dBm -38.62 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.53234 GHz -51.43 dBm -38.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.74244 GHz -47.49 dBm -34.49 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89593 GHz -47.51 dBm -34.51 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.12486 GHz -46.50 dem -33.50 d& 9.000 GHz 13.000 GHz 1.000 MHz 12.12936 GHz -46.63 dém -332.63 d&
13.000 GHz 19.500 GHz 1.000 MHz 17.6713% GHz -41.78 dBm -28.78 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.66335 GHz -41.69 dBm -28.69 dB
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dBém  Offset 5.40 dB Mode &uto Sweep
SGL Count 1007100
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 973.09595 MHz -52.74 dBm -39.74 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.61352 GHz -52.92 dBm -39.92 d&
1.920 GHz 3,000 GHz 1.000 MHz 2.96779 GHz -51.55 dém -38.55 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.92892 GHz -47,50 dém -34,50 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.09786 GHz -46.55 dBm -33.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.68789 GHz -41.71 dBm -28.71 dB
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saronas. FCC RF Test Report

Report No. : FG1IN1013B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0015
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report Report No. : FGIN1013B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.19 6.12 6.09 PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum
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Middle Channel / Full RB/ 16QAM
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Middle Channel / Full RB/ 64QAM
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saranis. FCC RF Test Report Report No. : FGIN1013B

26dB Bandwidth

Mode

BW

Mod.
Middle CH

LTE Band 12 : 26dB BW(MHz)
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Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 704,703 MHz 17.39 dém ndB down 9,85 MHz M1 1 T4, 463 MHz 16.61 dBm ndB down 9,53 MHz
T1 1 702.565 MH2 -9.07 dBm ndB 26.00 dB T1 1 702.565 MHZ -9.74 dBm ndB 26.00 dB
T2 1 712,415 MHz -8.55 dBm Q factor 715 T2 1 712,395 MHz -9.72 dBm Q factor 717
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saranis. FCC RF Test Report

Report No. : FG1N1013B

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
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QPSK

16QAM

Middle CH

9.03

9.03

Spectrum = Spectrum =
Ref Level 24.00 dém  Offset +.00 db e RBW 300 kHz RefLavel 24.90 dom  Offset +.00 dB e RBW 300 kHt
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 20dE SWT 126ps @ VBW 1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
20 dem—] il Mi[1] 16.62 dBm 20 dor m Mi[1] 17.15 dBm
I N | —_ . . 705.2620 MHz - X § 705.7020 MHz
b SN N e S i e . ,
o darm J’f Ot B r\ 9.030969031 MHZ| o dam - L~ OTEBY, ,‘I 9.030969031 MHZ|
0 dém .! | 0 dBm ' :
/ | | \
-t d i -10di 4 -
/ \ ~
20 d — -20 di T
= - s N e rlm
e o ap ot - —
40 df 40 d
-50 -0
-60 d -60 d
70 -70
CF 707.5 MHz 1001 pts Span 20.0 MHz GF 707.5 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 705 262 MHz 16.82 dBm M1 1 705 702 MHz 17.15 dBm
T1 1 7029845 MH2 11.79 dém 0ce Bw 9.030969031 MHZ T1 1 702 9845 MHz 11.49 dBm oce Bw 9.030969031 MHz
T2 1 7120155 MHz 11.28 dBm T2 1 7120155 MHz 10.92 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum
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£90.000 MHz £98.900 MHz 100,000 kHz 698.89555 MHz -35.61 dém 2.61 dB 714.000 MHz 716.000 MHz 100.000 kHz 715.74525 MHz 20,97 dém -9.03 dB
£58.500 MHz £99.000 MHz 30.000 kHz £08.39945 Mz -31.70 dBm -18.70 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00704 MHz -31,16 dém -18.16 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.27872 MHz 20.49 dBm -9.51 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -35.30 dBm -22,30 dB
—
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SGL Count 100/100

Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 696.86888 MHz -28.45 dBm -15.45 dB 714,000 MHz 716,000 MHz 100,000 kHz 714,90809 MHz 13.11 dém -16.89 dB
£698.5900 MHz 599.000 MHz 30.000 kHz 69699346 MHz -31.18 dBm -18.18 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01444 MHz -33.76 dBm -20.76 dB
699.000 MHz 701.000 MHz 100.000 kHz 700.11988 MHz 12.69 dBm -17.31 dB 716,100 MHz 725.000 MHz 100,000 kHz 71611334 MHz -31.33 dBm -18.33 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum
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Ref Level 24.80 dBm
SGL Count 100/100

Offset 480 dp Mode Auto Sweep

Ref Level 24.80 dBm
SGL Count 100/100

Offset 4.80 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
imit fheck PARS | SPURIGHE CHEIEKABS _
T ZU agm
0 EFE:IH SPURIOUS_| INE_ABS PAES /‘\ ine _ FUR%@Y _JINE_ABS_]
!
10 dém \ 10 dem {—
|
{ /J |
-10 dem -10 dem !
-20 dBm i -20 dem !
-30 dBm |[ 30dB o
, e |- ﬁnf_@
-50 dem = W m}n"% L,
— ~
| —
60 dBm — 60 dB —
ot S —
70 dBm 70d
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -36.34 dBm -23.34 dB 714.000 MHz 716.000 MHz 100.000 kHz 715.74126 MHz 20.18 dém -9.82 dB
£58.500 MHz £99.000 MHz 30.000 kHz 60839735 Mz -31.33 dbm -18.33 dB 716,000 MHz 716,100 MHz 30,000 kHz 716.00085 MHz -32,53 dém -19.53 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698.85999 MHz -28.48 dBm -15.48 dB 714.000 MHz 716.000 MHz 100,000 kHz 714,96004 MHz 12.76 dBm -17.24 dB
698.900 MHz 699.000 MHz 30.000 kHz £98,99985 MHz -31.28 dBm -18.28 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00794 MHz -33.69 dém -20.69 dB
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725.000 MHz 1.000 GHz 100.000 kHz 913.04945 MHz -64.54 dBm -51.54 dB 725.000 MHz 1.000 GHz 100.000 kHz $66.34615 MHz2 -64.30 dBm -51.30 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -43.18 dBm -30.18 dB
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725.000 MHz 1.000 GHz 100.000 kHz 906.45604 MHz -64.51 dBm -51.51 dB 725.000 MHz 1.000 GHz 100.000 kHz 889.42308 MHz -64.49 dBm -51.45 dB
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 605.06747 MHz -65.16 dem -52.16 dg 30.000 MHz 690.000 MHz 100.000 kHz 622.87856 MHz -65.24 dam -52.24 g
725.000 MHz 1.000 GHz 100.000 kHz 957.28022 MHz -64.58 dBm -51.58 dB 725.000 MHz 1.000 GHz 100.000 kHz $20.46703 MHz -64.44 dBm -51.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.28 dBm -32.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.61 dBm -20.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -49.10 dém -36.10 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -48.74 dém -35.74 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.84504 GHz -55.39 dBm -42.35 dB 7.000 GHz 5.000 GHz 1.000 MHz 7.79955 GHz -55.37 dBm -42.37 dB
Bl )\ = RAS v =
L J{ J - L L J [
NO 2021 1z DN 2021 12:z10:22
Highest Channel / QPSK
Spectrum I u%?
Ref Level D.00 dBm Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
i YABRS
_10 ddpe—$PURIOUS LINE_ABS PA
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dem
-50 dem n — J-L.
Lo i,
-60 dBm—— —
-70 dBm
-80 dBm
-90 dém
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up \ RBW | Frequency | Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.06147 MHz -65.20 dBm -52.20 dB
725,000 MHz 1.000 GHz 100.000 kHz 921.01648 MHz -64.61 dBm -51.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.66 dBm -30.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85527 GHz -48.76 dBm -35.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.80205 GHz -55.30 dBm -42.30 dB
Jjl ]
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saronas. FCC RF Test Report

Report No. : FG1IN1013B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0003
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0024

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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saronas. FCC RF Test Report Report No. : FGIN1013B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.07 5.91 5.97 PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

RefLavel 24.60 dom  Offset +.60 db

Att 30 B AQT 2 ms @ RBW 10 MHz
[@15a view

DCate: 1.0EC.2021 18,1457

~
0.01 2
T
\\
\
1E-O
3
¥
\I
1E-0 : -
j 3
1E-0
F 702.0 MHz ean Pwr + 20,00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 22.51dem | 28.04 dam 5.52 6B 2.45 da 4.32 dB 5.07 dB £.45 8
Jj ] W e

Middle Channel / Full RB/ 16QAM

Spectrum

RefLevel 24.60 dom _ Offset +.60 0B

At 30 08 AQT 2 ms & RBW 10 MHz
[0 152 View

Date: 1.DEC2021 18,1519

001
5
5\
Y
\
1E-O 3
i
\l
1E-0
I %
\
|
1E-O
F 702.0 MHz ean Pwr + 20,00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mea Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 21.59 dBm 28.17 dBm 6.59 dB 2.96 d8 4.96 dB 5.91 dB 6.38 dB
)i )i ARREE e

Middle Channel / Full RB/ 64QAM

Spectrum

RefLevel 24.60 dom _ Offset +.60 0B

At 30 08 AQT 2 ms & RBW 10 MHz
[0 152 View

lGF 782.0 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

DCate: 1. DEC2021 18,1543

Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.51dem | 28.15 dam 6.65 0B 3.01d8 5.04 dB 5.97 dB 5.49 08
—_— -
)i )i ARREE e
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saranis. FCC RF Test Report Report No. : FGIN1013B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.71 9.75

Spectrum = Spectrum -
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dem GLE) 17.21 dBm 20 o I e 16.80 dBm
- i PP 784.2180 MHz 1 X 785.4570 MHz
10 dbm e e Vs Y 26.00 dB| 10 dém AT v L gl e 26.00 dB
b [ By \ 9.710000000 MH b / B 1 9.750000000 MH
T T T2
i i i/ 5
-0 i -10 ¢
/ Wy / \
-20 d - 1 — 20 d -

NoA A / T N e A / YA
30 fin e e AR 0 S e
Rt i AT
-40 -40 d
50 dgm -50 dbm—t
60 di -60 di
70 d =70 di
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz

Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 784,218 MH2 17.21 dBm ndB down 9.71 MHz M1 1 785,457 MHz 16.80 dB8m ndB down 9.75 MHz
T1 1 777.105 MHz -8.78 dBm nd@ 26.00 d& 1 1 777,105 MHz -9.19 dém nd@ 26.00 d&
T2 1 786,815 MH2 -B.48 dBm Q factor 80.8 T2 1 786,855 MHZ -8.74 dBm Q factor 80.6
- T - T
JL J - L s 4 -
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saranis. FCC RF Test Report

Report No. : FG1N1013B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.03

8.97

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dem TR 1649 din] 20 o EETH 16.82 dBm
T e D e S 783 8380 MHz| ‘ . . P 784.7170 MHZ|
10 dBm 2 At : " occBw MY 9.030969031 MHZ| 10 dém 2” A o TYNSCE B g 8.971028971 MHZ|
/ \ f 1
/ | f \
0 d8m - 0 dem v :
/ i N
/ 1 | \
10 4 -10 . T
4 | \
-20 d L -20 df f \pes
. . / WU
30 — T -30 L
-40 -40 di
-50 dem—t -50 dbm—t
-60 o -60 di
70 d 70 d
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 783,838 MHz 16.49 dam [ 1 784,717 WAz 16.82 dsm
T1 1 777.4845 MHz 10.88 dBm Oce Bw 2.030960031 MHz T1 1 777.5245 MHz 9.75 dam Oce Bw £.971028971 MH
T2 1 786.5155 MHz 11.59 dam T2 1 786,495 MHZ 10.14 dam
J L J L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum u%.:' Spectrum L
Ref Level 24.60 dBm  Offset .50 dB Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
20 dhifit ¢heck PARS 20 dbjpait Gheck. PARS :
Line _$PURIOUS_| INE_ABS H PASS Line _$PURIOUS_| INE_ABS _| PABS h
10 dBm H 10 dBm H
od H 0 dém H
-10 d8m Jl ‘ -10d o JI l
-20 dBm i -20 der
. i o [l
SPURIOUS_LINE_ABS_ i \ | SPURIOUS_LINE_ABS_ ] IL
-40 dBm Y /\ -40d /\ /f ‘
-50 dBm / =y \ 50dB [( \.‘
-60 dBm: r‘ | -60 derr i~ v\\?
70 dBm | -70 dBm r
1
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 768.0 MAz 7007 pts Stop 806.0 MHzZ
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | PpoweraAbs | ALimit
763.000 MHz 775.000 MHz | 6.250 kHz 77335165 MHz -70.57 dBm -35.57 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.88611 MHz -76.70 dBm -41.70 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -54.62 dBm -41.62 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.47697 MHz ~64.25 dBm 5125 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99815 MHz -58.01 dBm -45.01 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.03192 MHz 60,45 dBrm 56,45 dB
776.000 MHz | 788,000 MHz | 100.000 kHz 77732468 MHz 20.96 dBm -9.04 d& 776.000 MHz 786,000 MHz 100,000 kHz 786.65135 MHz 20.8% dBm -9.11 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,00098 MHz -68.96 dém -55.96 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.01024 MHz -58.24 dBm -45.24 dB
788.100 MHz 793.000 MHz 100.000 kHz 78813182 MHz -64.86 dBm -S1.66 dB 768.100 MHz 793,000 MHz 100,000 kHz 768.10245 MHz -54,98 dém -41.99 dB
793.000 MHz 506.000 MHz 6.250 kHz 79333117 MHz -77.03 dém -42.03 dB 703.000 MH= 306,000 MH= 250 kH= 709 94156 MH= 72,62 dBm 37.62 dB
—
T ~
Il - ( ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rum Spectrum 7
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dhimit Gheck PASS 20 dhipail gheck P,
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 dem
o d 0 dém t
-10 dBm } ‘l -10d — } !
-20 dBm Jl \ -20 dem ‘ l‘
SPURIOUS_LINE_ABS_ /] ~ SPURIOUS /) I
-40 dBm -40d T
-50 dBm T _\\_ 50 ds -T
-60 dBm _,.»W# 7 50 der M ~
70 dem 70 dBm o S
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77426274 MHz -52.68 dBm -17.68 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.98202 MHz -61,77 dBm -26.77 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -39.43 dBm -26.43 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.78716 MHz -49.72 dBm -36.72 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90285 MHz -43.68 dBm -30.68 dB 775,900 MHz 776.000 MHz 30.000 kHz 77597118 MHz -54,92 dBm -41.92 dB
776.000 MHz 788,000 MHz 100,000 kHz 77941059 MHz 5.39 dBm -23.61 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.75724 MHz 6.28 dBm -23.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,02403 MHz -53.91 dBm -40.91 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.08177 MHz -42,98 dBm -29.98 dB
788.100 MHz 793.000 MH2 100.000 kHz 788.14161 MHz -49.49 dBm -36.49 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -39.91 dém -26.91 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -73.03 dBm -38.03 dB 703,000 MHz 806,000 MHz 6,250 kHz 793,51299 MHz -62,97 dBm -27.97 db
) ~
Il - ( ) ] w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG1N1013B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

pectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 460 dp Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

20 dhifit ¢heck PARS 20 dbjpait Gheck. B,
Line _$PURIOUS_| INE_ABS PASS Line _$PURIOUS_| INE_ABS _| PABS

10 dBm 10 dBm

od 0 dém

-10 dBm -1ad —]

-20 dBm -20 der

SPURIOUS_LINE_ABS_ | SPURIOUS._LINE_ABS_

-40 dBm -40d

-50 dBm “JL__/\ -50 dBy N

-60 dem ﬁ J . -60 den =\

70 dem L | 70 dBm |r.

s
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 768.0 MAz 7007 pts Stop 806.0 MHz
P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | PpoweraAbs | ALimit
763.000 MHz 775.000 MHz | 6.250 kHz 773.61538 MHz -61.88 dBm -26.88 dB 763.000 MHz 775.000 MHz £.250 kHz 77366334 MHz -76.92 dBm -41.99 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -46.80 dBrm -33.80 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.35649 MHz ~64.60 dBm ~51.60 dB
775.900 MHz | 776.000 MHz 30,000 kHz 775,95220 MHz -50.71 dBm -37.71 B 775,900 MHz 776.000 MHz 30,000 kHz 775,94530 MHz -50,45 dem -56.45 dB
776.000 MHz | 788,000 MHz | 100.000 kHz 77731269 MHz 20.16 dBm -9.84 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 20.25 dém -9.75 db
788.000 MHz 788.100 MHz 30,000 kHz 78606668 MHz -69.26 dBm -56.26 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.04391 MHz -53.15 dBm -40.15 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.18566 MHz -64.90 dBm -51.50 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.62343 MHz -49.93 dém -36.93 dB
793.000 MHz 506.000 MHz 6.250 kHz 902.01048 MHz -76.77 dBm -41.77 dB 703.000 MH= 306,000 MH= 250 kH= 709 95455 MH= 7320 dBm 3850 0B
—
T ~
i - ( | ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 24.60 dBm  Offset 4.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4,60 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

20 dhimit Gheck PASS 20 dhipail gheck P,
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PABS

10 dBm 10 dem

o d 0 dém ——

-10 dBm “ -10d - t

-20 dBm ! _20 dBn |

e | . |

SPURIOUS_LINE_ABS_ \ SPURIOUS_LINE_ABS_ ‘

-40 dBm -40d

e ,M'J -|._ o un ‘/’ Tr."“"'\\

-60 dBm = \_‘ 60 dem T

70 dem Vi 70 dém ‘\"’\...

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774,99401 MHz -54,40 dBm -19.40 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.91009 MHz -62.92 dBm -27.92 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.72512 MHz -40.00 dBm -27.00 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.74401 MHz -50.05 dBm -37.05 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93541 MHz -44.12 dBm -31.12 dB 775,900 MHz 776.000 MHz 30,000 kHz 77596020 MHz -54.44 dBm -41.44 dB
776.000 MHz 788,000 MHz 100.000 kHz 78046553 MHz 5.32 dBm -24.68 dB 776.000 MHz 786,000 MHz 100,000 kHz 786.11189 MHz 5.21 dém -24.79 db
788.000 MHz 788.100 MHz 30.000 kHz 788.03092 MHz -55.42 dBm -42.42 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.06489 MHz -44,93 dBm -31.93 dB
788.100 MHz 793.000 MH2 100.000 kHz 788,19056 MHz -51.42 dBm -38.42 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.47308 MHz -40.37 dém -27.37 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.07143 MHz -72.94 dBm -37.94 dB 703,000 MHz 806,000 MHz 6,250 kHz 793.07143 MHz -63.21 dBm -28.21 dB

) ~
Il - ( ) ] w
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SPORTON LAB.

FCC RF Test Report Report No. : FG1IN1013B

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

pectrum u%.:' Spectrum

Ref Level 24.60 dBm  Offset .60 d2 Mode Auto Swesp Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Swesp

SGL Count 100/100 SGL Count 1004100

@1 AvoPwr @1 AvgPwr

20 dhifit ¢heck PASS 20 dbjpait Gheck. b,
Line _$PURIOUS_| INE_ABS PASS Line _$PURIOUS_| INE_ABS _| PABS n

10 dem 10 dem H

od 0 dém “

-10 dBm -1ad —] i i

-20 dBm -20 der ‘ ]‘

SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_ J [

-40 dBm 40d J !

-50 dBm , \JL 50dB : \

60 dam [ ‘/\\.\__L 60 derr a t \:\ﬁ

70 dem £ | 70 dBm |r—

N

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz

P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | Alimit | Rangelow | Rangeup | RBW | Frequency | PpoweraAbs | ALimit
763.000 MHz 775.000 MHz | 6.250 kHz 77345954 MHz -66.50 dBm -31.50 dB 763.000 MHz 775.000 MHz 6,250 kHz 771.04995 MHz -77.06 dBm -42.06 db
775.000 MHz 775,900 MHz 100,000 kHz 775,98966 MHz -50.99 dBrm -37.99 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.33851 MHz Z64.71 dBm 5171 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99885 MHz -53.46 dBm -40.46 dB 775.000 MHz 776,000 MHz 30,000 kHz 775 04030 MHz 60,42 dBrm 5642 dB
776.000 MHz | 788,000 MHz | 100.000 kHz 77737263 MHz 20.23 dBm -9.77 d& 776.000 MHz 786,000 MHz 100,000 kHz 786.62737 MHz 19.16 dBém -10.84 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,01553 MHz -69.11 dBm -56.11 dB 788.000 MHz 786.100 MHz 30,000 kHz 788.08906 MHz -58,72 dém -45.72 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,23951 MHz -64.82 dbm -S1.52 db 768.100 MHz 793,000 MHz 100,000 kHz 768.10245 MHz -55.07 dém -42.07 dB
793.000 MHz 808,000 MHz £.250 kHz 796,50000 MHz -77.11 dBm -42.11 dB 703 000 MH= 306,000 MHz 6250 kiz 700 90260 MHz ~73.82 dBm 3082 B

—
T —
Il - ( ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum =] Spectrum
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
20 dhimit Gheck PASS 20 dhipail gheck P,
Line _§PURIOUS_|INE_ABS PASS Line _$PURIOUS_| INE_ABS_| PABS
10 dBm 10 dem
o d 0 dém
-10 dBm ‘\ 0d — }‘ t
-20 dBm ! -20 dBr f
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_ ) \
-40 dBm -40d
-50 dBm w.]\ -50 d8 r I H\'\
-60 dBm o M~ -60 dBn ‘-ﬁ
1 ]
70 dem 70 dém "-.,‘N
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Power Abs | aLlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.82617 MHz -54.24 dBrm -19.24 dB 763.000 MHz 775.000 MHz 6.250 kHz 77492208 MHz -63.56 dBm -28.66 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.77188 MHz -40.81 dBm -27.81 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.86808 MHz -50.87 dBm -37.87 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93721 MHz -45.10 dBm -32.10 dB 775,900 MHz 776.000 MHz 30.000 kHz 77590435 MHz -55.74 dBm -42,74 dB
776.000 MHz 788,000 MHz 100.000 kHz 77920679 MHz 5.35 dBm -24.65 dB 776.000 MHz 786,000 MHz 100,000 kHz 785.98002 MHz 4.45 dBm -25.55 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03881 MHz -55.36 dBm -42.36 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.09715 MHz -46,81 dBm -33.81 dB
788.100 MHz 793.000 MH2 100.000 kHz 788,12203 MHz -51.45 dBm -38.45 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.64930 MHz -40.70 dém -27.70 dB
793.000 MHz 806,000 MHz 6.250 kHz 79329221 MHz -73.45 dBm -38.45 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.07143 MHz -65,85 dBém -30.85 dB
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763.000 MHz 775,000 MHz 6.250 kHz 774,98202 MHz ~70.96 dBm -35.96 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.68731 MHz -73.14 dBm -38.14 dB
775.000 MH2 775,900 MHz 100.000 kHz 775.86449 MHz -56.53 dBm -43.53 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84021 MHz -64.27 dém -51.27 dB
775.900 MHz | 776.000 MHz 30,000 kHz 77596668 MHz -60.52 dBm -47.52 dB 775,900 MHz 776.000 MHz 30,000 kHz 77599635 MHz -68,88 dém -55.88 db
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788.000 MHz 788.100 MHz 30,000 kHz 786.03372 MHz -68.74 dBm -55.74 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.00744 MHz -60.08 dBm -47.08 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.38357 MHz -61.80 dBm -48.80 dB 788.100 MHz 793.000 MHz 100.000 kHz 789.10734 MHz -56.72 dBm -43.72 dB
793.000 MHz 506.000 MHz 6.250 kHz 795,31818 MHz -76.36 dBm -41.36 dB 703.000 MH= 306,000 MH= 250 kH= 70314035 MH= 72 3¢ dBm 3735 ap
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763,000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -54.56 dBm -19.56 dB
775,000 MHz | 775.900 MHz 100.000 kHz 775.72782 MHz -39.82 dém -26.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91164 MHz -45.18 dBm -32.18 dB
776,000 MHz | 788.000 MHz 100.000 kHz 784.24176 MHz 3.32 dBm -26.68 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.09286 MHz -39.09 dBm -26.09 dB
788.100 MHz | 793.000 MHz 100.000 kHz 788.18566 MHz -35.19 dBm -22.19 dB
793,000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -52.99 dBm -17.99 dB
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763.000 MHz 775.000 MHz 6.250 kHz 771,19381 MHz -66.74 dBm -31.74 dB 763.000 MHz 775.000 MHz 6.250 kHz 77355544 MHz -73.77 dBm -38.77 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.33222 MHz -50.38 dBm -37.38 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.70894 MHz -64.42 dBm -51.42 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98776 MHz -57.34 dBm -44.34 dB 775,900 MHz 776.000 MHz 30.000 kHz 775,96150 MHz -60.20 dém -56.20 dB
776.000 MHz 788,000 MHz | 100.000 kHz 77755245 MHz 20.06 dBm -9.94 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 20.14 dém -9.86 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.07378 MHz -68.88 dBm -55.88 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01843 MHz -60.93 dBm -47.93 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.36888 MHz -62.16 dBm -49.16 dB 788,100 MHz 793.000 MHz 100,000 kHz 788.13671 MHz ~56.08 dBm ~43.08 dB
793.000 MHz 806,000 MHz 6,250 kHz 794,34416 MHz -76.88 dBm -41.88 dB 703,000 MHz 506,000 MHz 6250 kHz 708.18831 MHz -72.79 dBm -37.70 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774,98202 MHz -55.56 dBm -20.56 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.59116 MHz -41.41 dBm -28.41 dB
775,900 MHz 776.000 MHz 30,000 kHz 775,94920 MHz -46.18 dBém -33.18 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.51049 MHz 2.41 dBm -27.59 dB
788,000 MHz 788,100 MHz 30,000 kHz 788.03272 MHz -40,58 dém -27.58 de
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793.000 MHz 806.000 MHz 6.250 kHz 793.16234 MHz -54.71 dBm -19.71 dB
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